
 

 

 

 

 
 

 

 
 

 
Screws who are fixed with 

LOCTITE 242, are marked gray in 

the spare parts list. 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

1
1
.  E

x
p

lo
d

e
d

 d
ra

w
 

 

P
K

E
 

H
2
2

8
 E

U
 3

3
/1

0
 



 

H228 EU 33/10 

12. Spare parts list  
 

 

Pos. 
 

Description 
St. 

Pcs. 
Pc. 

 

    

2 Needle sleeve 1  

3 Pin - Ø4m6 x 12 1  

4 Pin - Ø4m6 x 12 1  

5 Pin - Ø6m6 x 18 2  

    

10 Screw - M3 x 8 2  

11 Upper jaw holder 1 V 

12 Pin - Ø3 x 10 1  

13 Cover 1  

14 Needle sleeve 1  

15 Screw - M6 x 12 2  

    

18 Washer - Ø 10 1  

    

21 Needle ring 2  

22 Lower jaw 1 V 
    

25 Cutter 1 V 

26 Ejector pin 1 V 
    

29 Tension wheel 1 V 
    

    

38 
Feather key 
A 5 x 5 x 18 

1 
 

39 Washer – Ø 12 1  

    

41 Washer – Ø 10 1  

42 Rear strap guide 1 V 

43 Screw – M5 x 10 2  

44 Washer – S5 2  

    

    

54 
O-ring seal 

B13 x 2 
1 

 

    

56 Screw - M4 x 10 2  

    

62 CE- sign 1  

63 Pin - Ø3m6 x 20 1  

64 
Threaded pin 

M4 x 4 
1 

 

    

66 Nut – M6 1  

    

 

PKE



 

H228 EU 33/10 

 

 

Pos. 
 

Description 
St. 

Pcs. 
Pc. 

 

70 Ejector pin 4 V 

71 Pressure spring 4 V 
    

76 
Strap guide, 

front 
1 V 

77 Screw - M5 x 16 1  

78 Disc 2  

79 Washer – S6 2  

    

81 Worm 1  

82 Pin - Ø4m6 x 12 4  

83 Worm wheel 1 
 

    

85 
Sealing ring 
Ø45 x 1.5 

1 
 

    

87 Needle bushing 1  

88 Feed shaft 1  

89 
Feather key 

A 6 x 6 x 24 
1 

 

90 Safety disc 1  

91 Adjusting washer 1  

92 Adjusting washer 1  

93 Needle sleeve 1  

94 Shaft washer 2  

95 Axial-Needle sleeve 1 
 

96 Needle sleeve 1  

97 Safety disc 1  

98 Opposed disc 1  

99 Axial bearings 1  

100 Needle sleeve 1  

101 Sealing ring 1  

    

    

111 Name plate 1  

112 Eccentric shaft 1  

113 
Feather key 

A 5 x 5 x 20 
1 

 

    

115 Screw - M6 x 40 1  

116 Nut – M6 1  

117 Pin 1  

118 Name plate 1  

119 
Threaded pin 

M8 x 35 
1 

 

120 Nut – M8 1  

121 
Threaded pin 

M6 x 8 
1 

 

 

PKE  



 

H228 EU 33/10 

 

 

Pos. 
 

Description 
St. 

Pcs. 
Pc. 

 

122 Needle sleeve 1  

123 Cover 1 
 

124 Pin - Ø4m6 x 10 4  

125 Screw - M8 x 20 4  

126 
Sealing ring 
Ø105 x 1.5 

1 
 

127 
Sealing ring 

Ø13 x 2 
1 

 

128 Sleeve coupling G ¼“ 1  

129 Nipple G ¼“ 1  

130 Hose coupling 1 
 

131 Submersible cap 1  

132 Piston rod 1  

133 Turcon-Glyd-Ring 1 
 

134 Rack 1  

135 Nut – M10 1  

136 Washer – S10 1  

137 Spur gear 1  

    

139 
Sealing ring 

Ø4 x 1 
3 

 

140 
Sealing ring 

Ø14 x 2 
1 

 

141 
Sealing ring 

Ø22 x 2 
1 

 

142 
Sealing ring 

Ø18 x 2 
4 

 

143 Seal 1  

144 Pressure spring 2 V 

145 Ball 1  

146 
Threaded pin 

M6 x 10 
1 

 

147 Fitting 1 
 

148 Fitting 1 
 

149 Tube - 145 long 1  

150 Pin - Ø4m6 x 32 1  

151 Pin - Ø4m6 x 28 2  

152 Pin 1  

153 Screw - M8 x 25 2  

154 Washer – S8 2  

155 Tappet guide 1 
 

156 Valve shell 1  

157 Valve piston 1  

    

 
 

PKE 



 

H228 EU 29/12 

 

 

Pos. 
 

Description 
St. 

Pcs. 
Pc. 

 

158 Turcon-Glyd-Ring 2 
 

159 Blind plug 1  

160 Lever, right 1  

161 Lever, left 1  

162 DU sleeve 1 V 

163 
Operating 

pressure plate 
1 

 

164 Screw - M8 x 35 1  

165 Washer – S8 1  

166 Silencer 1 
 

167 Screw - M6 x 12 3  

168 Screw - M6 x 20 1  

169 Tension spring 1 V 

170 Gear unit cover 1 
 

171 Screw - M6 x 12 2  

172 Washer – S6 2  

173 Centering liner 1  

174 Bush,down 1  

175 Bush , up 1  

    

177 Turcon-Glyd-Ring 1 
 

178 Sleeve 1  

    

186 Stop notch 1  

187 
Threaded pin 

M5 x 16 
1 

 

188 Pressure spring 1 V 
    

194 Distance washer 1  

195 Ball 1  

196 Spring washer 12 V 

197 Disc 1  

198 Screw - M6 x 8 1  

199 Blind plug G ¼“ 1  

200 Key 1  

 
 
 
 
 
 

 

 

 

 

 

 

PKE 
 

  



 
 

 
 

 

 

 
 

 

 

Pos. 
 

Description 
St. 

Pcs. 
Pc. 

 

500 
Strap guide compl. 

13mm 
1 V 

501 
Strap guide compl. 

16mm 
1 V 

502 
Strap guide compl. 

19mm 
1 V 

503 Gripper plate 1 V 
    

505 Upper jaw, compl. 1 V 

    

508 Cylinder, compl. 1 
 

    

510 Lifting lever 1  

 
511 

 
Gearbox, compl. 

 
1 

 

    

513 Valve housing 1  

    

    

520 Suspension, compl. 1  

521 Suspension shackle 1 
 

    

526 
Compressed air motor 

1 
 

527 
Compressed air motor 

1 R 

    

530 Rocker compl. 1  

531 Frame compl. 1 V 



 

 

 

 
 

 The TITAN 
 range of products 

Strapping tools 

for steel and plastic strap 

 
 

Strapping machines and 
aggregates 

for steel and plastic strap 

 
 

Baling systems 

for steel and plastic strap 

 
 

Crimp systems 

Strip joining devices 

Strapping 

Steel and plastic strap 
 
 

Seals Accessories 

 


	12. Spare parts list

